I REESE Installation Instructions oart Numbers.

FIFTH WHEEL MOUNTING KIT

Ford Super Duty:F-250/F-350/ F-450

Hitch Rated for 32,000 Ibs. 5th Wheel - 35,000 Ibs. Gooseneck,
Pin Weight Capacity of 7,000 lbs.

30180

WARNING: under no circumstances do we recommend exceeding the towing vehicle manufacturers recommended vehicle towing capacity.

Equipment Required:
Fastener Kit: 30180F, 129390
Wrenches/ Sockets: 19mm, 15/16”, 24 EP Torx Plus
Drill Bits: 3” HOLE SAW, 4 1/4” HOLE SAW
Other Tools: Drill, Torque Wrench, Ratchet

Vehicle Forward

NOTE: Before starting installation see figure 4 to verify if vehicle needs
the required inner frame brackets.

*If factory inner brackets are not present, order Part number 30182 bkt. kit. ¢ AL &Y

Max Capacity bracket kit 308862 is required for 35K Goose/32K 5" wheel €5, | @Y %@

rating with welded inner bkts., and recommended for all Diesel/Dual rear ) % @@
wheel installs. Bolt-in inner frame bkt . installs are rated to 27.5K =

Goose/27K 5t wheel with or without 308862 Max Capacity bkts., installed

Item # Description QTY. | Item# Description QTY.
1 5t Wheel Hitch Crossmember 1 10 Puck Plug 4
2 Outer Frame Bkt. ( DR side) 1 11 Trim Ring - Puck 4
3 Outer Frame Bkt. ( PS Side) 1 12 Gooseneck Plug 1
4 M14 X 45 Hex Bolt 4 13 Trim Ring - Gooseneck 1
5 M14 Hex Nut 4 14 9/16” Flatwasher 4
6 5/8-11 x 4.25” Bolt 4 15 5/8” Flatwasher 8
7 5/8-11 x 1.75” Bolt 4 16 5/8” Conical Washer 8
8 5/8-11 Hex Nut 8 17 M14 Conical Washer 4
9 M10 X 30 Hex Bolt 2 18 Inner Frame Brackets | 2 *factory

© 2019,2020 Horizon Global Printed In Mexico Page 1 of 24 30180N 04/30/20 Rev. B




Vérifiez que I'éclairage extérieur du véhicule fonctionne correctement.

NOTE:
> Periodically check and re-torque all the hitch fasteners.

Warning:

RS
o
RS
o
RS
o2

The tow vehicle manufacturers recommended towing capacities should UNDER NO CIRCUMSTANCES be exceeded.
Check for adequate clearance between the trailer and the rear of the cab and the rear of the truck box before installing hitch.

All trucks have fuel lines, brake lines and electrical wiring located along the vehicle frame where the rail kit installs. Carefully examine the
location of fuel lines, brake lines and electrical wires before installation and be certain not to damage these when positioning the hitch
components. Be careful when drilling holes, cutting sheet metal and tightening fasteners as to not limit the integrity of these systems.

Pickup Bed Removal

1.

Remove the tailgate from the pickup bed.
. Open the tailgate.

. Detach tailgate tether cables on each side (with the helping hands of an assistant).

. Remove tailgate from pickup bed.
If equipped, remove bed liner insert.

. Spray on bed liners are acceptable.

. Plastic bed liner inserts can NOT be reinstalled after 5t wheel hitch mounting kit is installed.
Remove fuel filler

. Remove fill cap(s).

. Remove filler tube retaining screws and position filler down and out of the bed.

NOTE: Diesel engine shown, gas engine similar (Figure 1).
Disconnect the LH and RH wire harnesses located on the hitch behind the bumper (LH shown in figure 2).
Remove Pickup bed mounting bolts.

. Use a 24EP TORX Plus® Socket for removal.
Remove pick up bed.

. Four people are recommended for this task.

. NOTE: DO NOT set pickup bed directly on the ground, Use Stands to support the bed similar
to how the bed is supported while installed on the truck.

e
e T
-—

FIGURE 1

Caution: Handle pickup bed with extra
care during removal process to avoid damage
to the truck cab or the bed finish.

FIGURE 2

© 2019,2020 Horizon Global Printed In Mexico Page 2 of 24 30180N 04/30/20 Rev. B




Pickup Bed Preparation

NOTE: Read this entire section before drilling to reduce risk of damage to pickup bed.

1. Locate the dimples in the bed floor. These indicate the center of the holes to be drilled that will allow the 5" wheel hitch
mounting pucks and gooseneck to pass through the pickup bed.

2. Using a 3” hole saw cut the 4 outer puck holes (See Figure 3).

3. Using the 4 %4 hole saw cut the center gooseneck hole (See figure 3).

FIGURE 3
4.  Deburr the rough edges of the 5 drilled holes.
5. Apply corrosion preventative to raw edges of drilled holes.
© 2019,2020 Horizon Global Printed In Mexico Page 3 of 24 30180N 04/30/20 Rev. B




Frame Bracket Installation-Figure 4

1. Position the outer frame brackets items 2 and 3 to the frame rails and install the bolts and nuts items 6 and 7. DO NOT tighten
at this time.

NOTE: The inner frame brackets shown in figure 4 should already be welded to the frame. If not, you need to order inner
bracketlléit p/n 30182, These brackets are required for full system rating, A system without inner brackets is only rated for
20,000 Ibs.

PARTS LIST FOR FRAME BRACKET INSTALLATION
ITEM NO. DESCRIPTION QTY.
2 OUTER FRAME BRACKET (DRIVERS SIDE) 1
3 OUTER FRAME BRACKET (PASS. SIDE) 1
6,15 5/8-11x 4.25” Bolt w/ 5/8” Flatwasher 4
7,16 5/8-11 Hexnut w/ 5/8” Conical 4

© 2019,2020 Horizon Global Printed In Mexico Page 4 of 24 30180N 04/30/20 Rev. B




Mounting Rail Installation

1.
2.

3.

Mounting Rail Installation- Torque Sequence

Identify the front of the mounting kit. The rear of the rail kit has the locating holes shown below in figure 5.

Install the rail kit onto the frame mounting brackets as shown in figure 6.

Use the supplied locating bolts (Item 9) to align the rail kit onto the
brackets, using the holes outlined in figure 5, aligning them with the
corresponding bracket holes shown in figure 6.

Vehicle Forward ———»

Install the 5/8 x 1 34” bolts with 5/8 flatwasher (Items 8 & 15) and nuts
with 5/8” conical washer (Item 7 & 16).

Install the outer M 14 bolts with 9/16” flatwasher (Items 4 & 14) and M14
nuts with M14 conical washer (Items 5 & 17).

DO NOT tighten at this time. FIGURE 5

Tighten all hardware in the following order

1. Tighten frame brackets 5/8 x 4 ¥4” bolts to 212 ft-1b
(287 Nm).

2. Tighten rail kit 5/8 x 1 %” to 212 ft-Ib (287 Nm).
3. Tighten rail kit M14 bolts to 148 ft-1b (201 Nm).

/

FIGURE 6 Vehicle Forward

PARTS LIST FOR RAIL INSTALLATION
ITEM NO. DESCRIPTION QTY.
7,15 5/8-11 x 1.75” BOLT W/ 5/8” FLAT WASHER 4
4,14 M14 X 45 HEX BOLT W/ 9/16” FLAT WASHER 4
5,17 M14 HEX NUTS W/ M14 CONICAL WASHER 4
8,16 5/8-11 HEX NUT W/ 5/8” CONICAL WASHER 4
9 M10 X 30 HEX BOLT (LOCATING BOLTS) 2

© 2019,2020 Horizon Global Printed In Mexico Page 5 of 24 30180N 04/30/20

Rev. B




Pickup Bed Installation
1. Install pickup bed

. Ensure the locating bolts shown in figure 7 are properly installed to both the pickup frame and pickup
bed to prevent misalignment.

2. Tighten the eight bolts to 129 ft-Ibs (175 Nm).

D

FRONT OF
VEHICLE

3. Install the fuel filler pipe and tighten to 44 in-lb (5 Nm).
4, If equipped, install the urea filler pipe and tighten to 22 in-Ib (2.5 Nm).
5. Reconnect the LH and RH wire harnesses.
6. Install the tailgate onto the pickup bed.
7. While inside the pickup bed, inspect the fifth wheel hitch for proper puck placement.
. Puck grooves should sit above the drilled holes.
. There should be a minimum 0.039” (1mm) clearance between the pucks and holes in the pick up bed.
/71 .0 mm
D 1.0 1.0 mm
[ j/
FIGURE 8 e o

8. Clean any debris from pickup bed
9. Check the vehicle exterior lighting for proper operation.

© 2019,2020 Horizon Global printed In Mexico Page 6 of 24 30180N 04/30/20 Rev. B




Trim Kit Installation

1. Install the supplied trim rings.
. Slightly invert the trim ring by pressing on the inner diameter with your thumbs.
. Insert the trim ring around the groove on the mounting puck. Work the trim ring around the puck to
fully seat it.
. Repeat for all 5 trim rings.

FIGURE 9

2. When hitch is not in use be sure to install the supplied plug/covers.

© 2019,2020 Horizon Global

Printed In Mexico

Page 7 of 24

30180N

04/30/20

Rev. B




Installation Instructions Part Number Purchased:

Fifth Wheel Mounting Kit | Place of Purchase:
Date of Purchase:

NOTES: Part Manufactured Date (located on driver-side sticker):

LIMITED LIFETIME WARRANTY

. Limited Lifetime Warranty (“Warranty”). Horizon Global (“We” or “Us”) warrants to the original
consumer purchaser only (“You”) that the product will be free from material defects in both material and workmanship for a period
of lifetime of ownership, ordinary wear and tear excepted; provided that installation and use of the product is in accordance with
product instructions. There are no other warranties, express or implied, including the warranty of merchantability or fitness for a
particular purpose. This warranty is not transferable.

. Limitations on the Warranty. This Warranty does not cover: (a) normal wear and tear; (b) damage through abuse, neglect,
misuse, or as a result of any accident or in any other manner; (c) damage from misapplication, overloading, or improper
installation; (d) improper maintenance and repair; and (e) product alteration in any manner by anyone other than Us, with the
sole exception of alterations made pursuant to product instructions and in a workmanlike manner.

. Obligations of Purchaser. To make a Warranty claim, contact Us at 47912 Halyard Drive Suite 100, Plymouth, Ml, 48170,
1-800-632-3290, identify the product by model number, and follow the claim instructions that will be provided. Any returned
product that is replaced by Us becomes our property. You will be responsible for return shipping costs. Please retain your
purchase receipt to verify date of purchase and that You are the original consumer purchaser. The product and the purchase
receipt must be provided to Us in order to process Your warranty claim.

. Remedy Limits. Product replacement is Your sole remedy under this Warranty. We shall not be liable for service or labor
charges incurred in removing or replacing a product or any incidental or consequential damages of any kind.

. Assumption of Risk. You acknowledge and agree that any use of the product for any purpose other than the specified use(s)
stated in the product instructions is at Your own risk.

. Governing Law. This Warranty gives You specific legal rights, and You also may have other rights which vary from state
to state. This Warranty is governed by the laws of the State of Michigan, without regard to rules pertaining to conflicts of
law. The state courts located in Oakland County, Michigan shall have exclusive jurisdiction for any disputes relating to this
Warranty.

Horizon Global

47912 Halyard Drive Suite 100
Plymouth, M| 48170

© 2019,2020 Horizon Global Printed In Mexico Page 8 of 24 30180N 04/30/20

Rev. B




IREESE Instructions d'installation , .
o N Les numéros de piéce:
CINQUIEME KIT DE MONTAGE DE ROUE 30180

Ford Super Duty: F-250 / F-350 / F-450
Attelage évalué pour 32 000 Ib 5éme roue - 35 000 Ib Col de cygne,
Capacité de poids des broches de 7 000 Ib

AVERTISSEMENT: Nous ne recommandons en aucun cas de dépasser la capacité de remorquage recommandée par le
fabricant du véhicule tracteur.

Matériel nécessaire:

Kit de fixation: 30180F, 129390
Clés / douilles:19mm, 15/16”, 24 EP Torx Plus
Forets: 3” HOLE SAW, 4 1/4” HOLE SAW

Autres outils: Drill, Torque Wrench, Ratchet

Véhicule en avant @{ :

REMARQUE: Avant de commencer l'installation, voir la figure 4 pour
vérifier si le véhicule a besoin des supports de cadre intérieur requis. * Si
les supports intérieurs d'usine ne sont pas présents, commandez la référence |
30182 bkt. trousse. Le kit de support de capacité maximale 308862 est

requis pour la cote 35K Goose / 32K 5e roue avec bkts intérieurs soudés. Il

est recommand_é pour toutes les !nstallatio_ns de roues arriere die§el / = | N@ @@

double. Cadre intérieur boulonné bkt. les installations sont classées a 27,5 & %

K Goose / 27 K 5e roue avec ou sans 308862 Capacité maximale bkis.,

installé

Article # La description Qté.|Article # La description Qté.

1 Traverse de 5 éme roue 1 10 Bouchon de rondelle 4
2 Cadre extérieur Bkt. (Cété DR) 1 11 Anneau de garniture - rondelle 4
3 Cadre extérieur Bkt. (COté PS) 1 12 Bouchon de col de cygne 1
4 Boulan Hexagonal M14 X 45 4 13 Anneau de garniture - col de cygne | 1
5 Ecrou de drapeau M14 4 14 Rondelle plate 9/16 4
6 Boulan Hexagonal 5/8” X 4 '4” 4 15 Rondelle plate 5/8 8
7 Boulan Hexagonal 5/8” X 1 34” 4 16 Rondelle conique 5/8 8
8 Ecrou de drapeau 5/8” 8 17 Rondelle conique M14 4
9 Boulan Hexagonal M10 X 30 2 18 Supports de cadre intérieur *ysine

© 2019,2020 Horizon Global Imprimé au Mexique| Page 9 sur 24 30180N 04/30/20 Rev. B




REMARQUE:> Vérifier et resserrer périodiquement toutes les fixations d'attelage.

Attention:
% Les capacités de remorquage recommandées par les constructeurs de véhicules de remorguage ne doivent EN AUCUN CAS étre dépassées.

% Vérifiez que le dégagement entre la remorque et |'arriére de la cabine et I'arriére de la caisse du camion est suffisant avant d'installer
l'attelage.

s Tous les camions sont équipés de canalisations de carburant, de freins et de cables électrigues situés le long du chassis du véhicule ou le
kit de rails est installé. Examiner attentivement lel'emplacement des canalisations d'essence, des freins et des cables électrigues avant
l'installation et veillez a ne pas les endommager lors du positionnement de |'attelageComposants. Faites attention lorsque vous percez des
trous, coupez des tbles et resserrez des fixations afin de ne pas limiter I'intéqgrité de ces systémes.

Enlévement du lit de ramassage
1. Retirez le hayon du lit de ramassage.
= Quvrez le hayon.
= Détachez les cables d'attache du hayon de chaque coté (avec I'aide d'un assistant).
= Retirez le hayon du plateau de ramassage.
2. Si équipé, retirez l'insert de doublure de lit.
= Les revétements de lit vaporisés sont acceptables.
= Les inserts de doublure de lit en plastique ne peuvent PAS étre réinstallés aprés I'installation du kit de montage d'attelage
de cinquiéme roue.
3. Retirer le remplisseur de carburant
= Retirer le (s) bouchon (s) de remplissage.
= Retirez les vis de fixation du tube de remplissage et placez le matériau de remplissage en bas et hors du lit.
4. REMARQUE : Moteur diesel illustré, moteur a essence similaire (Figure 1).
5. Débranchez les faisceaux de fils gauche et droit situés sur I'attelage derriére le pare-chocs (gauche illustré a la figure 2).
6. Retirez les boulons de fixation du plateau de ramassage.
= Utilisez une prise 24EP TORX Plus pour le retrait.
7. Retirez le lit de ramassage.
= Quatre personnes sont recommandées pour cette tache.
REMARQUE : NE placez PAS le lit de ramassage directement sur le sol. Utilisez des supports pour soutenir le lit
de la méme maniére.

FIGURE 1

Attention: Manipulez le
plateau de ramassage avec le
plus grand soin pendant le
processus de retrait afin FIGURE 2
d'éviter d’endommager la |'
cabine du camion ou la
finition du plateau.

© 2019,2020 Horizon Global Imprime au Mexique|  Page 10 sur 24 30180N 04/30/20 Rev. B




Préparation du lit de ramassage
REMARQUE: Lire cette section avant de percer pour réduire les risques d’endommagement du plateau de
ramassage.

1.  Localisez les fossettes dans le plancher du lit. Ceux-ci indiquent le centre des trous a percer qui permettront
aux rondelles de montage de I'attelage de la 5éme roue et au col de cygne de passer a travers le plateau de

ramassage.
A P’aide d’une scie trépan de 3 ”, découpez les 4 trous extérieurs du palet (voir figure 3).

3. ATaide de la scie trépan de 4 ' ”, coupez le trou central du col de cygne (voir figure 3).

4.  Ebavurer les aspérités des 5 trous percés.
5. Appliquer un produit anticorrosion sur les bords bruts des trous percés.
© 2019,2020 Horizon Global Imprimé au Mexique|  Page 11 sur 24 30180N 04/30/20 Rev. B




Installation du support de cadre - Figure 4

Positionnez les supports de cadre extérieurs éléments 2 et 3 sur les longerons et installez les boulons et écrous éléments 6 et 7. NE
SERREZ PAS pour le moment.

REMARQUE : Les supports de cadre intérieurs illustrés a la figure 4 doivent déja étre soudés au cadre. Sinon, vous
devez commander le kit de fixation intérieure réf. 30182, ces fixations sont OBLIGATOIRES ! Un systéme sans
supports internes n’est prévu que pour 20 000 Ib.

LISTE DES PIECES POUR L'INSTALLATION DU SUPPORT DE CADRE
ITEM NO. LA DESCRIPTION QTE
2 SUPPORT DE CADRE (COTES PILOTES) 1
3 SUPPORT DE CADRE (COTE PASSAGER) 1
6, 15 BOULON 5/ 8-11x 4,25 "AVEC RONDELLE PLATE 5/8” 4
7,16 ECROU HEXAGONAL 5/ 8-11 AVEC RONDELLE CONIQUE / 5/8 4
© 2019,2020 Horizon Global Imprime au Mexique|  Page 12 sur 24 30180N 04/30/20 Rev. B




Installation de rail de montage

1. ldentifiez I'avant du kit de montage. Les trous de positionnement indiqués
ci-dessous a la figure 5 se trouvent a I’arriére du kit.

2. Installez le kit de rails sur les supports de montage du cadre, comme Véhicule en avant

illustré a la figure 6.

3. Utilisez les boulons de fixation fournis (élément 9) pour aligner le kit de
rails sur les supports, en utilisant les trous décrits a la figure 5, en les
alignant avec les trous de support correspondants, illustrés a la figure.

4. Installez les boulons 5/8 x 1 % avec une rondelle plate 5/8 (articles 8 et
15) et des écrous avec une rondelle conique 5/8” (articles 7 et
16).Installez les boulons M14 extérieurs (€lément 4) et les écrous a
drapeau M14 (élément 5).

5. NE PAS serrer pour le moment. FIGURE 5

Montage du rail de montage - Séquence de couple

1. Serrer tout le matériel dans l'ordre suivant Serrez les supports du cadre
5/8 x4 % "a 212 pi-lb (287 Nm).

2. Serrez le kit derail 5/8 x 1 % "a 212 ft-lb (287 Nm).

3. Serrez les boulons du kit de rails M14 a 201 Nm (148 pi-Ib).

/

FIGURE 6 Véhicule en avant

LISTE DE PIECES POUR L’INSTALLATION DU RAIL
ITEM NO. LA DESCRIPTION QTE

7,15 BOULON 5/8-11 x 1,75 "AVEC RONDELLE PLATE 5/8” 4
4,14 BOULON M14 X 45 HEX AVEC RONDELLE PLATE 9/16” 4
5,17 ECROUS M14 HEX AVEC RONDELLE CONIQUE M14 4
8,16 ECROU HEXAGONAL 5/8-11 AVEC RONDELLE CONIQUE 5/8 4

9 BOULON HEX M10 X 30 (BOULONS DE LOCALISATION) 2

© 2019,2020 Horizon Global Imprime au Mexique|  Page 13 sur 24 30180N 04/30/20 Rev. B




Installation du lit de ramassage

1. Installer le lit de ramassage

2. Assurez-vous que les boulonss de positionnement illustrées a la figure 7 sont correctement installees sur le cadre et le
plateau de ramassage afin d'éviter tout désalignement.

3. Serrez les huit boulons a 175 Nm.

D

Véhicule en avant

Installez le tuyau de remplissage de carburant et serrez a 5 Nm (44 in-lb).

Le cas échéant, installez le tuyau de remplissage d’urée et serrez a 2,5 Nm (22 in-Ib).

Rebranchez les faisceaux de fils gauche et droit.

nstallez le hayon sur le plateau de ramassage.

A Pintérieur du lit de ramassage, vérifiez si Iattelage de la cinquiéme roue est bien placé.
. Les rainures de la rondelle doivent reposer au-dessus des trous perceés.

. Il devrait y avoir un dégagement minimum de 1 mm (0,039 po) entre les rondelles et les trous du
plateau de ramassage. 1.0 mm

/

FIGURE 8 =<0 mm

9. Nettoyez tous les débris du lit de ramassage
10.  Vérifiez que I'éclairage extérieur du véhicule fonctionne correctement.

© N

© 2019,2020 Horizon Global Imprimé au Mexique|  page 14 sur 24 30180N 04/30/20

Rev. B




Installation du kit de finition

 Installez les anneaux de garniture fournis.
o Inversez légérement l'anneau de garniture en appuyant sur le diamétre intérieur avec vos pouces.

o Insérez I’anneau de garniture autour de la rainure du palet de montage. Travaillez I’anneau de garniture autour du palet
pour le placer completement.

o Répétez l'opération pour les 5 bagues de finition.

FIGURE 9

. Lorsque l'attelage n'est pas utilisé, veillez a installer la fiche / les couvercles fournis.

© 2019,2020 Horizon Global

Imprimé au Mexique

Page 15 sur 24

30180N

04/30/20

Rev. B




Instructions d'installation | Numéro de piéce acheté:
Trousse de montage de Lieu d'achat:
cinguiéme roue Date d'achat:
REMARQUES: Date de fabrication (sur l'autocollant du c6té du conducteur):

GARANTIE A VIE LIMITEE

1. Garantie a vie limitée («garantie»). Horizon Global («Nous» ou «Nous») garantit & I’origine  consommateur consommateur
seulement («vous») que le produit sera exempt de défauts matériels, tant matériels que de fabrication, pendant une période donnée de la
durée de vie de la propriété, excepté I'usure normale; a condition que Il'installation et I'utilisation du produit soient conformes aux instructions
du produit. Il n’existe aucune autre garantie, expresse ou implicite, y compris la garantie de qualité marchande ou d’adéquationa un  raison
particuliére. Cette garantie n'est pas transférable.

2. Limitations de la garantie. Cette garantie ne couvre pas: (a) I’usure normale; (b) dommages résultant d'abus, de négligence, une
mauvaise utilisation, ou & la suite d'un accident ou de toute autre maniére; (c) dommages causés par une mauvaise application, une surcharge ou
une utilisation inappropriée installation; d) entretien et réparation incorrects; et (e) toute altération du produit de quelque maniere que ce soit par
quiconque autre que nous, a seule exception des modifications apportées conformément aux instructions du produit et selon les régles de I'art.

3. Obligations de I'acheteur. Pour faire une réclamation de garantie, contactez-nous au 47912 Halyard Drive Suite 100, Plymouth, MI,
48170, 1-800-632-3290, identifiez le produit par son numéro de modele et suivez les instructions de réclamation qui vous seront fournies. Tout
retourné Le produit remplacé par nous devient notre propriété. VVous serez responsable des frais d'expédition de retour. Veuillez conserver votre
bon d’achat pour vérifier la date d’achat et que vous étes le premier acheteur. Le produit et 1'achat le regu doit nous étre fourni afin de traiter
votre demande de garantie.

4. Remeéde Limites. Le remplacement du produit est votre seul recours en vertu de cette garantie. Nous ne serons pas responsables du
service ou du travail les frais occasionnés par le retrait ou le remplacement d'un produit ou par tout dommage accessoire ou indirect de quelque
nature que ce soit.

5. Assomption de risque. VVous reconnaissez et acceptez que toute utilisation du produit a des fins autres que celles spécifiées indiqué
dans les instructions du produit est & vos propres risques.

6. Loi applicable. Cette garantie vous confére des droits 1égaux spécifiques. Vous pouvez également disposer d’autres droits qui varient
d’un Etat a I’autre. établir. La présente garantie est régie par les lois de I’Etat du Michigan, sans égard aux régles relatives aux conflits de loi.
Les tribunaux d’Etat situés dans le comté d’Oakland, dans le Michigan, sont seuls compétents pour tout litige en rapport avec cette affaire.
Garantie.

Horizon Global

47912 Halyard Drive Suite 100
Plymouth, M| 48170

© 2019,2020 Horizon Global Imprime au Mexique|  Page 16 sur 24 30180N 04/30/20 Rev. B




lREESE® Instrucciones de instalacion Nimeros de parte

KIT DE MONTAJE DE QUINTA RUEDA 30180
Ford Super Duty:F-250/F-350/ F-450
Enganche clasificado para 32,000 Ibs. 5ta rueda - 35,000 Ibs. Cuello de cisne
Capacidad de peso del pasador de 7,000 lbs.

ADVERTENCIA: Bajo ninguna circunstancia recomendamos exceder la capacidad de remolgue
recomendada por los fabricantes de vehiculos de remolgue.

Equipamiento requerido: @

Kit de cierre: 30180F, 129390 v
Llaves / enchufes: 19mm, 15/16”, 24EP Torx Plus ST /@
Brocas: SIERRA DE AGUJERO DE 3", SIERRA DE AGUJERO DE 4 1/4" y}

——

Otras herramientas: taladro, llave dinamomeétrica, trinquete ;

Vehiculo adelante

NOTA: Antes de comenzar la instalacion, vea la figura 4 para verificar si el
vehiculo necesita los soportes del marco interno requeridos. * Si los
soportes internos de fabrica no estan presentes, solicite el numero de
pieza 30182 bkt. equipo. Se requiere el kit de soporte de capacidad
maxima 308862 para 35K Goose / 32K calificacion de quinta rueda con
bkts internos soldados, y se recomienda para todas las instalaciones de la
rueda trasera Diesel / Dual. Marco interior atornillado bkt. las instalaciones
estdn clasificadas para 27.5K Goose / 27K 5th wheel con o sin 308862 Max
Capacity bkts., instalado

it# Descripcion Cant. it# Descripcion Cant.
1 Travesafio de enganche de guinta rueda 1 10 Disco el tapon 4
2 Marco exterior Bkt. (Lado DR) 1 11 Anillo decorativo- Disco 4
3 Marco exterior Bkt. (Lado PS) 1 12 Tapon de cuello de cisne 1
4 Perno hexagonal M14 X 45 4 13 Anillo - cuello de cisne 1
5 Tuerca de bandera M14 4 14 Arandela plana de 9/16 " 4
6 5/8-11 x 4.25” Bolt 4 15 5/8” Flatwasher 8
7 Pernode 5/8-11 x4.25" 4 16 Arandela plana de 5/8 " 8
8 5 / 8-11 tuerca hexagonal 8 17 Arandela Cénica M14 4
9 M10 X 30 Hex Bolt 2 18 Soportes de marco interno | 2 *fabrica

© 2019,2020 Horizon Global Impreso en mexico Pagina 17 de 24 30180N 04/30/20 Rev. B




NOTA:

» Verifigue y vuelva a apretar periédicamente todos los sujetadores de enganche.

Advertencia:
+ Las capacidades de remolgue recomendadas por los fabricantes de vehiculos de remolgue deben BAJARSE SIN CIRCUNSTANCIAS.

« Verifigue que haya suficiente espacio entre el remolgue y la parte trasera de la cabina y la parte trasera de la caja del camién antes de
instalar el enganche.

» Todos los camiones tienen lineas de combustible, lineas de freno y cableado eléctrico ubicados alo largo del marco del vehiculo donde s€]

instala el kit de rieles. Examine cuidadosamente la ubicacién de las lineas de combustible, lineas de freno y cables eléctricos antes de la
instalacién y asegurese de no dafiarlas al colocar los componentes del enganche. Tenga cuidado al perforar agujeros, cortar [Aminas de metal

y apretar sujetadores para no limitar la integridad de estos sistemas.
Retiro de la cama de recogida
1. Retire el portén trasero de la camioneta.

» Abre el portdn trasero.

» Separe los cables de amarre de la compuerta trasera a cada lado (con las manos de un asistente).
 Retire el porton trasero de la camioneta.

2. Si esta equipado, retire el inserto del revestimiento de la cama.

« Se aceptan rociadores en los revestimientos de la cama.

* Los insertos de revestimiento de cama de plastico NO se pueden reinstalar después de instalar el kit de montaje del enganche de la
quinta rueda.

3. Retire el relleno de combustible

* Retire las tapas de llenado.

* Retire los tornillos de retencién del tubo de llenado y coloque el relleno hacia abajo y fuera de la cama.
NOTA : Se muestra el motor diesel, el radtor de gas es similar (Figura 1).

4. Desconecte los mazos de cables izquierdo y derecho ubicados en el enganche detras del parachoques (se muestra la izquierda en la
figura 2).

5. Retire los pernos de montaje de la plataforma de recogida.
+ Use un z6calo 24EP TORX Plus para retirarlo.

6. Retire la camilla.

+ Se recomiendan cuatro personas para esta tarea.

NOTA : NO cologue la camilla directamente en el suelo, use soportes para sostener la cama de manera similar a como se apoya la
cama mientras esta instalada en el camion.

“

FIGURA1

Precaucion: manipule la plataforma
de recogida con especial cuidado
durante el proceso de extraccion
para evitar dafos a la cabina del FIGURA?2 |

camion o al acabado de la
plataforma.

© 2019,2020 Horizon Global Impreso en mexico Pagina 18 de 24 30180N 04/30/20 Rev. B




Preparacion de la cama de recogida

NOTA: Lea esta seccion completa antes de perforar para reducir el riesgo de dafios al lecho de recoleccion.
Ubique los hoyuelos en el piso de la cama. Estos indican el centro de los orificios a perforar que permitiran que los

1.
discos de montaje del enganche de la quinta rueda y el cuello de cisne pasen a través de la plataforma de recoleccién.
2. Usando una sierra de agujero de 3 ", corte los 4 agujeros de disco externos (Ver Figura 3).

3.

Usando la sierra para agujeros de 4 ¥ ", corte el agujero central del cuello de cisne (vea la figura 3).

4.  Desbarbar los bordes asperos de los 5 agujeros perforados.
5. Aplique anticorrosivo a los bordes sin tratar de los agujeros perforados.
© 2019,2020 Horizon Global Impreso en mexico Pagina 19 de 24 30180N 04/30/20 Rev. B




Instalacion del soporte del marco -Figura 4
1.

y 7. NO apriete en este momento.

soportes internos solo tiene una capacidad de 20,000 Ibs.

NOTA : Los soportes del marco interno que se muestran en la figura 4 ya deberian estar soldados al marco. De lo
contrario, debe solicitar el kit de soporte interno p / n 30182, jestos soportes son OBLIGATORIOS ! Un sistema sin

Coloque los soportes exteriores del bastidor elementos 2 y 3 en los rieles del marco e instale los pernos y tuercas elementos 6

LISTA DE PIEZAS PARA LA INSTALACION DEL SOPORTE DE MARCO
It # Descripcion Cant.
2 SOPORTE DE MARCO (LADO DEL CONDUCTOR) 1
3 SOPORTE DE MARCO (LADO DEL PASAJERO) 1
6,15 Perno de 5/ 8-11x 4.25 "con arandela plana de 5/8" 4
7,16 5/8-11 Tuerca hexagonal con 5/8 "cénico 4

Impreso en mexico

© 2019,2020 Horizon Global

Pégina 20 de 24 30180N

04/30/20

Rev. B




Instalacion de rieles de montaje

1.

NO apriete en este momento.
Instalacién del riel de montaje: secuencia de torque

Identifique la parte frontal del kit de montaje. La parte posterior del kit de rieles tiene los orificios de ubicacién que se
muestran a continuacion en la figura 5.

Instale el kit de rieles en los soportes de montaje del marco como se muestra en la

figura 6. Vehiculo adelante ———»

Use los pernos de ubicacion suministrados (Articulo 9) para alinear el kit de rieles
en los soportes, utilizando los agujeros descritos en la figura 5, alineandolos con los
agujeros de soporte correspondientes que se muestran en la figura 6.

Instale los pernos de 5/8 x 1 3/4" con lavadora plana 5/8 (articulos 8 y 15) y tuercas
con arandela conica de 5/8" (articulo 7 y 16).

Instale los pernos exteriores M14 con arandela plana de 9/16" (puntos 4y 14) y
tuercas M14 con arandela conica M14 (articulos 5y 17). FIGURAS

1.

2.
3.

Apriete todo el hardware en el siguiente orden

Apriete los soportes del marco 5/8 x 4 pernos de 1/4" a 212 ft-1b (287
Nm).

Apriete el kit de rieles 5/8 x 1 3/4" a 212 ft-1b (287 Nm).
Apriete los pernos M14 del kit de rieles a 148 ft-lb (201 Nm).

/

FIGURA 6 Vehiculo adelante

LISTA DE PIEZAS PARA INSTALACION FERROVIARIA
it# Descripcion Cant.
7,15 5/8-11 x 1.75" BOLT W/ 5/8" LAVADORA PISO 4
4,14 M14 X 45 HEX BOLT W/ 9/16" LAVADORA DE PISO 4
5,17 M14 HEX NUTS W/ M14 ARANDELA CONICAL 4
8, 16 5/8-11 HEX NUT W/ 5/8" LAVADORA CONICAL 4
9 PERNO HEXAGONAL M10 X 30 (Pernos de localizacion) 2

© 2019,2020 Horizon Global Impreso en mexico Pagina 21 de 24 30180N 04/30/20

Rev. B




Instalacidon de la camioneta
1. Instalar camioneta

2. Ensure the locating bolts shown in figure 7 are properly installed to both the pickup frame and pickup bed to prevent
misalignment.

3. Apriete los ocho pernos a 129 pies-lb (175 Nm).

D

Vehiculo adelante

Instale el tubo de llenado de combustible y apriételo a 44 in-1b (5 Nm).

Si esté equipado, instale el tubo de llenado de urea y apriételo a 22 in-Ib (2.5 Nm).
Vuelva a conectar los mazos de cables izquierdo y derecho.

Instale el porton trasero en la camioneta.

Mientras esta dentro de la camioneta, inspeccione el enganche de la quinta rueda para ver si esta colocado
correctamente.

. Las ranuras del disco deben estar situadas sobre los agujeros perforados.

. Debe haber un espacio libre minimo de 0.039 (1 mm) entre los discos y los orificios en la plataforma de
recogida

© N OM

1.0 mm

/

FIGURA 8 =<0 mm

9. Limpie cualquier residuo de la camioneta
10.  Verifique que la iluminacion exterior del vehiculo funcione correctamente.

© 2019,2020 Horizon Global Impreso en mexico Pagina 22 de 24 30180N 04/30/20

Rev. B




Instalacion del kit de acabado

1. Instale los anillos de ajuste suministrados.

2. Invierta ligeramente el anillo de ajuste presionando el diametro interno con los pulgares.

3. Inserte el anillo de ajuste alrededor de la ranura en el disco de montaje. Trabaja el anillo de ajuste alrededor del disco
para asentarlo completamente.

4. Repita para los 5 anillos de ajuste.

FIGURA9

5. Cuando el enganche no esté en uso, asegurese de instalar el enchufe / cubiertas suministrados.

Pégina 23 de 24 30180N 04/30/20 Rev. B

© 2019,2020 Horizon Global Impreso en mexico




Instrucciones de instalacion
Kit de montaje de quinta

rueda
NOTAS:

Part Number Purchased:

Place of Purchase:

Date of Purchase:

Part Manufactured Date (located on driver-side sticker):

GARANTIA LIMITADA DE POR VIDA
1. Garantia limitada de por vida (** Garantia" ). Horizon Global (*Nosotros" o "Nosotros") garantiza el original
%%Ipu%obnéarfgggr consumidor ("Usted") que el producto estara libre de defectos materiales tanto en material como mano de obra
gce)r!a vida Util de la propiedad, excepto el desgaste normal; siempre que la instalacion y el uso del producto estén de acuerdo

iastruc&ignes del [Producto No existen otras garantias, expresas o implicitas, incluida la garantia de comerciabilidad o
idonerdad para u

Proposito particular. Esta garantia no es transferible.

2. Limitaciones de la garantia. Esta garantia no cubre: (a) el desgaste normal; (b) dafios por abuso, negligencia,

ums%l 10,0 cOmo resultado de cualquier accidente o de cualquier otra manera; (c) dafios por aplicacion incorrecta, sobrecarga o

instialacién' ‘d mantenimient?\lx reparacion i?adecuados; y (e) la alteracién del producto de cualquier manera por parte de
cualquier persona queé no sea Nosotros, con e

Unica excepcién de las modificaciones realizadas de conformidad con las instrucciones del producto y de manera profesional.
Rmogéi%iones del comprador. Para hacer un reclamo de garantia, contactenos al 47912 Halyard Drive Suite 100, Plymouth,
&;—8{90-632— 290, identifique el producto por nimero de modelo y siga las instrucciones de reclamo que se proporcionaran.

ualquier devuelto

| prPducto Ezen?glazado Or nosotros se convierte en nuestra propiedad. Usted sera responsable de pagar los gastos de
evolucion. Por favor conserve su

recibo de compra para verificar la fecha de compra y que usted es el comprador consumidor original. El producto y la compra.
Se nos debe proporcionar un recibo para procesar su reclamo de garantia.

4. | imites de rem%jio. El reemplazo del producto es su Gnico remedio bajo esta Garantia. No seremos responsables por el
Sérvicio 6 la maho de obra.

cargos incurridos al retirar o reemplazar un producto o cualquier dafio incidental o consecuente de cualquier tipo.
gé&%%&il% de riesgo. Usted reconoce y acepta que cualquier uso del producto para cualquier prop6sito que no sea el uso
indicado en las instrucciones del producto es bajo su propio riesgo.

geglﬁer}’e?%ls'tcaa 0Ie Esta garantia le otorga derechos legales especificos, y usted también puede tener otros derechos que varia

a estado. Esta Garantia se rige por las leyes del EstatitpdeomRRgdn, sin tener en cuenta las normas relativas a conflictos de
EﬁXph%sréﬁ'abc‘fB%'ae& estatalgtse ubicados en el cofydagda-ga/makirnd diehigen, tendran jurisdiccion exclusiva para cualquier

acone Pl h, MI 48170
Garantia. ymouth,

© 2019,2020 Horizon Global Impreso en mexico Pagina 24 de 24 30180N 04/30/20 Rev. B




